

The items listed comply with the relevant standards as listed on this certificate of test & examination.

**Client: TRANSNET NZ LTD**

**Address: 20 NEIL PARK DRIVE  
EAST TAMAKI**

**City: AUCKLAND**

**Customers O/No: 30816**

**AS/NZ  
ISO 9001-2008  
APPROVED**

**Date of test: 24/06/2014**  
**Each item was examined and tested by Ray Allsopp**  
**for any defects in compliance with the**  
**relevant standards or manufacturers requirements or compliances.**

**I hereby certify that particulars on this certificate are correct.**

**Approved by Robert Smit**

**Signed**



**Branch Auckland**

**www.bridon.co.nz**  
**salesadmin@bridon.co.nz**

| Identification No | Clients Reference | Colour Seal ID No | Description of Gear                                                                                                               | Comply with Standard | Proof Load Applied | Working Load Limit |
|-------------------|-------------------|-------------------|-----------------------------------------------------------------------------------------------------------------------------------|----------------------|--------------------|--------------------|
| TNTB10            |                   |                   | DESTRUCTION TEST 10MM STAINLESS STEEL TURNBUCKLE (1/2 OPEN)<br>RESULT: START OF STRETCH -880 KG<br>STOPPED TEST MACHINE - 1006 KG | N/A                  | 880 KG TO 1,006 KG | N/A                |
| TNTB10GALV        |                   |                   | DESTRUCTION TEST 10MM GALVANISED TURNBUCKLE (1/2 OPEN)<br>RESULT: START OF STRETCH -870 KG<br>STOPPED TEST MACHINE - 935 KG       | N/A                  | 870 KG TO 935 KG   | N/A                |
| TNTB5             |                   |                   | DESTRUCTION TEST 5MM STAINLESS STEEL TURNBUCKLE (1/2 OPEN)<br>RESULT: START OF STRETCH -265 KG<br>ULTIMATE FAILURE POINT - 300 KG | N/A                  | 265 KG TO 300 KG   | N/A                |
| TNTB5GALV         |                   |                   | DESTRUCTION TEST 5MM GALVANISED TURNBUCKLE (1/2 OPEN)<br>RESULT: START OF STRETCH -165 KG<br>STOPPED TEST MACHINE - 183 KG        | N/A                  | 165 KG TO 183 KG   | N/A                |
| TNTB6             |                   |                   | DESTRUCTION TEST 6MM STAINLESS STEEL TURNBUCKLE (1/2 OPEN)<br>RESULT: START OF STRETCH -340 KG<br>STOPPED TEST MACHINE - 361 KG   | N/A                  | 340 KG TO 361 KG   | N/A                |

| Identification No | Clients Reference | Colour Seal ID No | Description of Gear                                                                                                             | Comply with Standard | Proof Load Applied | Working Load Limit |
|-------------------|-------------------|-------------------|---------------------------------------------------------------------------------------------------------------------------------|----------------------|--------------------|--------------------|
| TNTB6GALV         |                   |                   | DESTRUCTION TEST 6MM GALVANISED TURNBUCKLE (1/2 OPEN)<br>RESULT: START OF STRETCH -200 KG<br>STOPPED TEST MACHINE - 221 KG      | N/A                  | 200 KG TO 221 KG   | N/A                |
| TNTB8             |                   |                   | DESTRUCTION TEST 8MM STAINLESS STEEL TURNBUCKLE (1/2 OPEN)<br>RESULT: START OF STRETCH -620 KG<br>STOPPED TEST MACHINE - 649 KG | N/A                  | 620 KG TO 649 KG   | N/A                |
| TNTB8GALV         |                   |                   | DESTRUCTION TEST 8MM GALVANISED TURNBUCKLE (1/2 OPEN)<br>RESULT: START OF STRETCH -495 KG<br>ULTIMATE FAILURE POINT - 656 KG    | N/A                  | 495 KG TO 656 KG   | N/A                |